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AFTER VISIT SUMMARY - New Orleans

LCMC Health
Jeffrey Bodin MRN: 1002548110 21 8/21/2019 9:00 AM @ University Medical Center ENT Clinic 504-702-3440

et /Mm‘n

INstructions from Laura Pelaez, MD
Today's medication changes

@ START taking:
ofloxacin (OCUFLOX)

Accurate as of August 21, 2019 10:58 AM.
Review your updated medication list below.

? on Wednesda :

v Pick up these medications from any pharmacy
5= With your printed prescription
ofloxacin

O_  Referrals placed today

AmbLIatory Referral to Internal Medicine
Where: University Medical Center Family Medicine Clinic

Address: 2000 Canal St New Orleans LA 70112-3018 , - «Temperature Pulse
Phone: 504-702-5700 ' : (Oral) m 103
Expires: 8/20/2020 (requested) .

Ambulatory Referral to Neurology ; _C) Respiratton o Oxygen
Where: University Medical Center Neurology Clinic . 15 " Saturation
Address: 2000 Canal St New Orleans LA 70112-3018 o

100% @
Phone: 504-962-6210 L

Expires: 8/20/2020 (requested)

What's Next

ser BEG AWAKE AND DROWSY University Medical
4 Wednesday September 4 8:30 AM Center Neuro
2019 (Arrive by 7:45 AM) Diagnostics
2000 Canal St
New Orleans LA
70112-3018
504-702-5700

AN Hem Onc Established Patient Children's Hospital

-9 with Pinki K Prasad, MD CH)emé}w'Ogy and
2020 Thursday January 9 10:30 AM (Arrive 26‘5%2% Gy
by el New Orjeans LA
70118-5720

504-896-9740

Fe8  Follow Up Appointment with University Medical
19 Laura Pe aez, MD Center ENT Clinic
2020 Wednesday February 19 8:30 AM 2000 Canal St

New Orleans LA
(Arrive by 7:45 AM) 70112-3018

504-702-3440
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Need to Schedule an Appointment?
To schedule an appointment, call 504-702-3440. = E/VT Main

w Current Health Issues

Migraine-ciuster headache syndrome
Melanoma in situ of left lower leg
Peripheral neuropathy

inflammatory neuropathy

Your Allergies

Date Reviewed: 8/21/2019

Allergen Reactions

Lactose Nausea And Vomiting
Diarrhea

Latex Rash
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Your Medication List s of august 21, 2015 10:58 AM

e

Around As
Morning Noon Afternoon Evening Bedtime Needed

@ AFLURIA QUAD 2018-2019 (PF) 60 mcg
(15 mcg x 4)/0.5 mL Syrg injection
conmue - Generic drug: flu vacc 9s2018-19 6mos up(PF)
ADM 05ML IM UTD

ALEVE 220 MG tablet

Generic drug: naproxen sodium

Take 1,000 mg by mouth 2 (two) times daily
with meals

azelastine 137 mcg (0.1 %) nasal spray
Commonly known as: ASTELIN
1 spray by Nasal route 2 (two) times daily

buPROPion 300 MG 24 hr tablet
v Commonly known as: WELLBUTRIN XL
conmnue - Take 300 mg by mouth daily

@ * dextroamphetamine-amphetamine 20
mgq Tab per tablet
conmvz - Commonly known as: ADDERALL
Take 30 mg by mouth 3 (three) times daily

* dextroamphetamine-amphetamine 30
mg Tab per tablet

et Commonly known as: ADDERALL

TK ONE T PO TID FOR 30 DAYS

DYMISTA 137-50 mcg/spray Spry
Generic drug: azelastine-fluticasone
1 spray by Nasal route daily

fexofenadine 180 MG tablet
Commonly known as: ALLEGRA
Take 180 mg by mouth daily

fluticasone propionate 50 mcg/actuation
nasal spray

Commonly known as: FLONASE

USE ONE SPRAY IEN ONCE D
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Your Medication List (continued) as of August 21, 2019 10:58 AM

Around As
Morning _Noon _Afternoon Evening Bedtime Needed

montelukast 10 mg tablet
¢ Commonly known as: SINGULAIR
conniiue  Take 10 mg by mouth daily

neomycin-polymyxin-hydrocortisone
3.5-10,000-1 mg/mL-unit/mL-% otic suspension
coxmive - Commonly known as: CORTISPORIN

Place 3 drops into both ears 5 (five) times daily

ofloxacin 0.3 % ophthalmic solution
Commonly known as; OCUFLOX

Place 4 drops in ear(s) 2 (two) times daily for 10
days 4 drops to the right ear twice a day for 10
days

Started by: Laura Pelaez, MD

olopatadine 0.2 % Drop ophthalmic solution
1 drop

CONTINUE
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Ofloxacin (Ophthalmic) (oh FLOKS a sin)
Brand Names: US Ocuflox

Brand Names: Canada Apo-Ofloxacin; Ocufiox; PMS-Ofloxacin; Sandoz-Ofloxacin
What is this drug used for?

* |t is used to treat eye infections.
What do | need to tell my doctor BEFORE | take this drug?

¢ If you have an allergy to ofloxacin or any other part of this drug.

¢ If you are allergic to any drugs like this one, any other drugs, foods, or other substances. Tell
your doctor about the allergy and what signs you had, like rash; hives; itching; shortness of
breath; wheezing; cough; swelling of face, lips, tongue, or throat; or any other signs.

* If you are breast-feeding or plan to breast-feed.

This drug may interact with other drugs or health problems.

Tell your doctor and pharmacist about all of your drugs (prescription or OTC, natural products,
vitamins) and health problems. You must check to make sure that it is safe for you to take this drug
with all of your drugs and health problems. Do not start, stop, or change the dose of any drug without
checking with your doctor.

What are some things | need to know or do while | take this drug?

¢ Tell all of your health care providers that you take this drug. This includes your doctors, nurses,

pharmacists, and dentists.

Use care when driving or doing other tasks that call for clear eyesight.

Bright lights may bother you. Wear sunglasses.

Do not use longer than you have been told. A second infection may happen.

Very bad and sometimes deadly allergic reactions have rarely happened with other forms of

this drug as well as drugs like this one. Talk with the doctor.

* Tell your doctor if you are pregnant or plan on getting pregnant. You will need to talk about the
penefits and risks of using this drug while you are pregnant.

e ° © L

What are some side effects that | need to call my doctor about right away?

WARNING/CAUTION: Even though it may be rare, some people may have very bad and sometimes
deadly side effects when taking a drug. Tell your doctor or get medical help right away if you have
any of the following signs or symptoms that may be related to a very bad side effect:

¢ Signs of an allergic reaction, like rash; hives; itching; red, swollen, blistered, or peeling skin with
or without fever; wheezing; tightness in the chest or throat; trouble breathing, swallowing, or
talking; unusual hoarseness; or swelling of the mouth, face, lips, tongue, or throat.

« Change in eyesight, eye pain, or very bad eye irritation.

* Joint pain or swelling.

* A very bad skin reaction (Stevens-Johnson syndrome/toxic epidermal necrolysis) may happen.
it can cause very bad health problems that may not go away, and sometimes death. Get
medical help right away if you have signs like red, swollen, blistered, or peeling skin (with or
without fever); red or irritated eyes; or sores in your mouth, throat, nose, or eyes.

What are some other side effects of this drug?
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All drﬁgs may cause side effects. However, many people have no side effects or only have minor
side effects. Call your doctor or get medical help if any of these side effects or any other side effecis
bother you or do not go away:

° Burning.
* Eye irritation.

These are not all of the side effects that may occur. If you have questions about side effects, call
your doctor. Call your doctor for medical advice about side effects.

You may report side effects to your national health agency.
How is this drug best taken?

Use this drug as ordered by your doctor. Read all information given to you. Follow all instructions
closely.

To gain the most benefit, do not miss doses.

Use as you have been told, even if your signs get better.

Use this drug at the same time of day.

For the eye only.

Wash your hands before and after use.

Do not touch the container tip to the eye, lid, or other skin.

When using, tilt your head back.

Gently pull down the lower lid and squeeze in how much the doctor told you to use.
After use, keep your eyes closed. Put pressure on the inside corner of the eye. Do this for 1 to
2 minutes. This keeps the drug in your eye.

Avoid wearing contacts unless told to wear them by your doctor.

What do | do if | miss a dose?

L] ° ° [ o 2 ° L] L

¢ Use a missed dose as soon as you think about it.

* Ifitis close to the time for your next dose, skip the missed dose and go back to your normal
time.

Do not use 2 doses at the same time or extra doses.

How do | store and/or throw out this drug?

« Store at room temperature. Do not freeze.

* Keep all drugs in a safe place. Keep all drugs out of the reach of children and pets.

 Throw away unused or expired drugs. Do not flush down a toilet or pour down a drain uniess
you are told to do so. Check with your pharmacist if you have questions about the best way to
throw out drugs. There may be drug take-back programs in your area.

General drug facts

* If your symptoms or health problems do not get better or if they become worse, call your doctor.

+ Do not share your drugs with others and do not take anyone else's drugs.

* Keep a list of all your drugs (prescription, natural products, vitamins, OTC) with you. Give this
list to your doctor.

* Talk with the doctor before starting any new drug, including prescription or OTC, natural
products, or vitamins.

e Some drugs may have another patient information leaflet. If you have any questions about this
drug, please talk with your doctor, nurse, pharmacist, or other health care provider.

» If you think there has been an overdose, call your poison control center or get medical care
right away. Be ready to tell.or show what was taken, how much, and when it happened.

Consumer Information Use and Disclaimer
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This information shouid not be uaed to demde whet r orfot to take thls medicine or any other
medicine. Only the heaithcare provider has the knowledge and training to decide which medicines
are right for a specific patient. This information does not endorse any medicine as safe, effective, or
approved for treating any patient or heaith condition. This is only a brief summary of general
information about this medicine. It does NOT include all information about the possible uses,
directions, warnings, precautions, interactions, adverse effects, or risks that may apply to this
medicine. This information is not specific medical advice and does not replace information you
receive from the healthcare provider. You must talk with the heaithcare provider for complete
information about the risks and benefits of using this medicine.

Last Reviewed Date
2017-08-15
Copyright

© 2018 Wolters Kluwer Clinical Drug Information, Inc. and its affiliates and/or licensors. All rights
reserved.
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University Medical Center ENT
_ 2000 -Canal

Name: Jeffrey Bodin
528 BEAU CHENE-DR-

- ofloxacin (OCUFLOX) 0.3 % ophthalmic solution

Place 4 drops in ear(s) 2 (two) times daily for 10 days 4 drops to the right

ear twice a day for 10 days
Al 20




